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Table 1 Physical properties of coarse aggregate

Density under]
saturated Water )
. Fineness
Coarse aggregate | surface—dry |absorption
e modulus
condition
(g/cm’) (%)
Crushed stone (VG) 2.69 0.82 6.63
First recycled coarse 939 8.42 6.66
aggregate (R1)
Second recycled 225 1017 6.72
coarse aggregate (R2)
Artifical lightweight 164 26.32 6.23
coarse aggregate (L)

Table 2 Method for absorption of each solution into coarse aggregate

Mix No. -| Coarse aggregate

Method for absorption of each solution into coarse aggregate

VG Crushed stone |Aggregate is used under wet condition.

First recycled

*
R1(0,0) coarse aggregate

Aggregate is soaked in water for an hour.

R2(0.0)* Aggregate is soaked in water for an hour.
R2(150)" Aggregate is soaked in colloidal silica solution (15%) for an hour.

*
—R2030_ | Second recycled

Aggregate is soaked in non—freezing agent solution (30%) for an hour.

R2(0,60)° coarse aggregate Aggregate is soaked in non—freezing agent solution (60%) for an hour.

R2(0,100)" Aggregate is soaked in non—freezing agent (100%) for an hour.
R2(30.100)" After soaking aggregate in colloidal silica solution (30%), the aggregate is dried.
! Then, the aggregate is soaked in non—feezing agent (100%) for an hour.
L(O 02* Aggregate is soaked in water for an hour.
L(150)" | Aggregate is soaked in colloidal silica solution (15%) for an hour.
L(0,100)* Aggregate is soaked in non—freezing agent (100%) for an hour.

Lv(0.0)* Artifical lightweight[Aggregate is soaked in water under reduced pressure for an hour.

Lv(0 100)‘ coarse aggregate |Aggregate is soaked in non—freezing agent (100%) under reduced pressure for an hour.

Lv(30,100)*

After soaking aggregate in colloidal silica solution (30%) under reduced pressure, the aggregate is dried.
Then, the aggregate is soaked in non—feezing agent (100%) under reduced pressure for an hour.

*(x,y): x shows concentration of colloidal silica.

y shows concentration of non—freezing agent.
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Fig. 1 Freezing and thawing test results of recycled
aggregate concrete
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Fig.2 Freezing and thawing test results of artifical
lightweight aggregate concrete
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